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1. Tén méu : UNIPOXY LINING (SON NEN TU TRAI PHANG)
Name of sample
2. S6 luvong mau ;01
Quantity
3. Mb ta mau - Céc tAm dtc tir son mau xam do khéch hang cung cép
Description Moulded grey specimen are prepared and submitted by customer
4. Ngay nhan miu : 13/11/2013
Date of receiving
5. Noi goi mau : CONG TY TNHH KCC (VIET NAM)
Customer Puong S6 1, KCN Long Thanh, Long Thanh, Pong Nai
6. Didu kién thir nghiém : Nhiét d6 va d6 4m phong thir nghiém: (25 + 3)°C; (60 + 5) % RH
Test condition Temperature and humidity at test lab
7. Thoi gian thir nghiém : 14/11/2013 — 03/12//2013
Test period
8. Két qua thir nghiém
Test result
Tén chi tiéu Phuong phap thu Két qua thir nghiém
Characteristic Test method Test result
8.1 Cuong dd bam dinh/Bonding strength, ASTM D 4541 - 02
" MPa 1,84
8.2 D0 cung Shore D (D/1) ASTM D 2240 - 05 80
Shore D hardness (D/1)
8.3 DG bén kéo (trung binh) ASTM D 638 - 10
Tensile strength (average), MPa 5,03
8.4 D6 dan tai thoi diém dut, % ASTM D 638 - 10 40
8.5 Bd bén ubn/ Flexural strength, MPa Tham khao 52,6
ISO 178 : 2010
8.6 Ung suét nén tai diém chay/ ASTM D 695 - 02
Compressive stress at yield, MPa 64,6
8.7 Do hip thu nudc (thay dbi khbi luong)/ ASTM D 570 - 98
Water absorption (change in mass) % (23 °C; 24 h) 0,70
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1. Céc két qud thi nghiém ghi trong phi€u niy chi cé gid tri d6i v6i miu do khdch hing giii dén./ Test resulis are valid for the namely submitted sample (s) only.
2. Khéng dugc trich sao mdt phin phi€u két qud thit nghiém niy n€u khong ¢6 sy dong ¥ biing viin bin clia Trung tim Ky thudt 3. N/A: khéng dp dung.
This Test Report shall not be reproduced, except in full, withour the written approval of Quatest 3. Not applicable
3. Tén miu, tén khich hang dugc ghi theo yéu ciu clia ndi gifti miu./ Name of sample and customer are written as customer’s request.
4, P6 khong ddm bio do mé rong ude lugng duge tinh vdi k = 2, mite tin ciy 95 %. Khich hang cd thé lién hé theo dia chi dudi d€ bi€t thém thong tin.
Estimated expanded uncertainty of measurement with k = 2, at 95 % confidence level. Please contact Quatest 3 at the below address for further information.

Head Office: 49 Pasteur, Q1, H3 Chi Minh City, VIET NAM  Tel: (84-8) 38294274  Fax: (84-8) 38293012 Website: www.quatest3.com.vn
Testing: 7 Road 1, Bién Hoa 1 Industrial Zone, Pong Nai  Tel: (84-61) 383 6212  Fax: (84-61) 3836298 E-mail: qt-dichvutn@quatest3.com.vn

Lén stta déi: 0 BH9 (03/2012) MO03/1 - TTTNO9




